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P Pkl 6. 445-059. 0 36V 7. 5Ah 270Wh
IS 1 Chinese
Name of Sample | & 5 Li-ion Battery pack 6.445-059.0 36V 7.5Ah 270Wh
English
HodhT 1119070075
Sample No.
EZ3 %01 ZBERINL LN AT R 2 7
Consignor Techtronic Industries (Dongguan) Co. Ltd.
A F# ZREQIHT N A B 2 ]
Manufacturer Techtronic Industries (Dongguan) Co. Ltd.
Bl ik BB TR s s sl R FARAET i)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
Y] ks BAERE T RRRYEimEsD SR AERAEF N
FEAFA
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGERQUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
Section 38. 3
f MR
A#"" PoL MBI R A1
ppeaiance Black Plastics cement shell
GRZ: L QR 2019-07-05 HrlALIE B 9019-07-09 ~ 2019-08-29
Accepted Date Test Date 7
¥R B T BEARERL ; B ; Wl ; ik A B ; il ok ge A SRR
- Altitude simulation, Thermal test;Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
ofuill, AR AEAE GRTaRftaEmmi@Euct R FbsAET I
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3kR¥EEEkK .
| LE 5 The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion Amend. 1 38.3
%53 H 7 i ri i 4 Rechargeable Lithium B \tg[yﬁ,{\
pE A N
Comment ;
FiF5ut /
Consignor 523945
Aderess Post Code
Hof I/ | RRF Gk r&ﬁ% ) Tﬁrﬁ
Approver: o Checker: Compiler:
R4

Title:

FIlLS TR (Vice chief engineer)
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Ff‘% ﬁmﬂﬁ E /‘gﬁ-ﬁ: *@/ﬁ%)’iéﬁ,*ﬁ:){i%ﬁ% *’-\ E=3 22 e
o lm](ﬂ% $mtn1ﬁ ’é‘li
No Name of Test Standard requirement or The Test R it C fiigi R K
’ Items Clause Number of Standard est hesu onclusion SRl
B b T ek e Einm @il s R
B BER ;T,;-JJJ}» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 i | ji ke 1
i 5T 1 On st Fay
Altitude UN Manual of Tests and Criteria SER-NPIRIUTE 1 P.u’h}*d /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38,3 B
Test T.1
%;Sij:}]“l»ﬂ ﬁfc'l;!é;%_ﬁ%iléﬁiﬁjﬂéwil% R R
2 T ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 ik | i1 pfrsls ¢
2 R $T. 2 Sjlt:eﬁﬁffgpfndix 2 s /
Thermal test UN Manual of Tests and Criteria ) : p L :
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3 aeaE
Test T.2
BAN O Ffaiitmsmmmoley Semirg
= FHY ST/SG/AC. TU/lI/Rev.G Amend. 1 38.3 B | b
3 ) RT3 - . ; £k
Vibration UI:I i'[ﬂuual of Tests and Criteria See Appendix 3 PH ‘.’d /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section'38.3 L
Test T.3
BAN CET R R e SR
i gﬁf}i ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLpf % 4
4 Shock UN i!anual of Tests and Criteria SipipHdndix 4 P%#}d /
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section 38.3 asse
Test T.4
NN f R |
M % ;ﬂﬂ» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 it | JLE 3 5
A T.5 il s
External short |yN Manual of Tests and Criteria Sqgt Anfind 1% p ”*ﬁd /
circuit ST/SG/AC. 10/11/Rev. 8 Amend.1-Section 38.3 ARG
Test T.5
BA B CCTERREnmEh ut‘}&i'ﬂwﬁﬂ
i lﬁﬂ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 i | [, ji & 6 _
B Impact UN i!fmual of Tests and Criteria BRE fBondix 6 Pﬁ-ﬁ%d /
ST/SG/AC. 10/11/Rev.§ Amend. 1 Section 38.3 asse
Test T.6
AT G ER R i w1 Ik
, ] é{;ﬁl? ST/SG/AC. 10/11/Rey. 6 Amend. 1 38.3 W | JBi 7 ‘ Ak
Overcharge U-N Manual of Tests and Criteria e Spmendis 5 p H‘ d /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3 G
Test T.7
BATE R T ER R PiE M ues b
R )?;—ﬂf}» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 i | [k 8
8 ; IT. 8 . Ao
Forced discharge UN Manual of Tests and Criteria 556 i § Pu %d /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38,3 asse
Test T. 8
PEnE2 € 2 g FRBEILBE : 20°C-24°C ; BRERGEHE 0. 095%
Tast Envitarifiant Ambient temperature:20C-24°C;Ambient humidity:0. 095%
Condition
#rm A B )
2 &, #ft‘%\‘l‘ﬁ‘% Test Item .
Subcontracted Test sexhE | B / it /
Condition Subcontracted | Name Post Code
Laboratory Mo bt / 95 /
Address Tel
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) | RRAE LA | S
No. Name of Test Items Altitude simulation
Fox-a IR A ﬁ%‘ﬁﬁ" Before RIE After )ﬁ_i‘#ﬁi Flew k|t
ST Sample Status RE | FARELEE| RE | FHREE | Mass Loss | Residual |IE
Sample Mass oCcvV Mass ocv ocv Other
No. /g A g A% /% /Y% Event
001 | joqcroirl o | 2084.71 | 41.46 | 2084.50 | 41.44 0. 01 99.95 | ©
002 | yoromEt | 2084.84 | 41,48 | 2084.64 | 41.46 0.01 99.95 | ©
003 | oyorori il | 2084.55 | 41.48 [ 2084.36 | 41.46 0.01 99.95 | o
004 | joyercr®hh | 2083.79 | 4148 | 2083.65 | 41.46 0.01 99.95 | ©
005 | promagiifil | 2085.84 | 4153 | 2085.57 | 41.51 0.01 99.95 | o
006 | gsomcicitR | 2084207 4148 | 2083.93 | 41,45 0. 01 99.93 | o
007 | psrcmri i | 2081.18 | 41.56 | 2080.96 | 41.55 0. 01 99.98 | ©
008 | psorcn®RB. 1 o074.62 | 41.47 | 207441 | 4144 0.01 99.93 | o
S 5 i space intentionally
HiE: LR V-RA DR R-ARE F-R K -k, LRA. LMK, R AKX,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; BRAE LA | AR
No. Name of Test [tems Thermal test
sy ol 1=
e | HoRA BTl Befon AR Afler | 5 gap k| #l4 | S
%5 Sample Status RE | FReE JBE | FF3%/E| Mass Loss| Residual | &
Sample Mass OoCV Mass ocvV OCV  |Other
No. /g N /g A% %% /% Event
ICYCTER T . INR2 IR 3
001 | jouemmir @ | 2084.50 | 41.44 | 2083.26 | 40.86 0. 06 98.60 | o©
1CYCTE 4 fe s ‘ . anQa - .
002 | jyeersRR | 2081.64 | 41.46 | 2083.39 | 40.92 0. 06 98.70 | o
. 1CYCTEA 70 A, -
003 | ioxC tuiiy changed | 2084.36 | 41.46 | 2083.04 | 40.87 0. 06 98.58 | o
004 | o roR | 2083.65 | 41.46 | 2082.41 | 40.86 0.06 | 9855 | o
005 | ppomrcc®R% | 2085.57 | 4151 | 2084.54 | 40.90 0.05 | 9853 | o
< 25CYCHEA T i
006 | sscic Foliy chomged | 208388 41.45 | 2082.77 | 40,87 0. 06 98. 60 0
007 | oAl 1 2080.96 | 4155 | 2079.85 | 40.88 0. 06 98.39 | o
25CYCHEATEHL
008 | oscrc rutiy ceg | 2074.41 | 4144 | 2073.10 | 40.86 0. 06 98.60 | o
L RER This spalceeﬁinbtle;:]tkionaliy
&z LR V-RA DR R-AREL PR K 0-Rk., LRA. LMA. LE. LR,
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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] 5 BRARE LA | )
No. Name of Test Items Vibration
sl Al 1=
*Lf‘\;’v 7#‘5%«3&,’5} R B] Before RIS After )ﬁ-_i_éﬁi 51",]’;%“%& j"-’f‘@
BT Sample Status RE FHeEl FE H-#4%, JE | Mass Loss | Residual | 3L
Sample Mass ocVv Mass ocvVv ocv Other
No. g A% /g IAY /% 1% Event
1CYCHEA e Hy P . . . . '
001 1CYC Fu“y' g 2083. 26 40. 86 2083. 36 40. 86 0.00 100. 00 0
G 1ICYCyE A7
002 1oYC Ful‘ly' charged 2083. 39 40. 92 2083. 14 40. 92 0.01 100. 00 0
ICYCyE A 7E i ——
003 LoYe Ful?y chigad 2083. 04 40. 87 2083. 15 40. 87 0. 00 100. 00 0
1CYCTE A7 ? 7
004 Leve Fuu; C'{“larged 2082. 41 40. 86 2082.21 4(). 85 0.01 99. 98 0
= 25CYCHE AT L .
005 950YC Fu“y’ C‘}'larged 2084. 54 40.90 2083. 75 40. 89 0. 04 99. 98 0
25CYCTEA A -
006 FEEAL m?j gt 2082. 77 40. 87 2083. 09 40. 76 0. 00 99. 73 0
25CYCHER T
007 25CYC Ful h,' eharged 2079. 65 40, 88 2080. 00 40. 88 0.00 100. 00 0
25CYCHE 4 fo i
008 95CYC Fully] chachid 2073. 10 4(0. 86 2071. 85 40. 85 0. 06 99. 98 0
b ]‘ s [sThis spalc:ftizgt]e;;tkionally"
&iE: LR V-IRA DMK R-2R% F-R K -k, RBA. MK, LE. LK,
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5 KW IR B 4 AR ik
No. 4 Name of Test Items Shock
“)e a2 . s
Bef BE Afl "
g 2 - RE 3w, /% RE FF#49, /& | Mass Loss | Residual ﬂlﬁ
T Sample Status
Sample Mass ocv Mass ocv ocv Other
o g A% /g v 1% /% Event
001 | joyerorehtt ] 2083.36| 40.86 | 2083.40 | 40.85 0. 00 99.98 | o
002 | jyoror®Rh ] 2083.14| 40.92 | 2083.25 | 40.91 0. 00 99.98 | o
003 | qovepraotd o | 2083.15 | 40.87 | 2083.24 | 40.86 0. 00 99.98 | o
»‘,:4-- - ik h
004 | qoyopraett o | 2082.21| 40.85 | 2082.31 | 40.85 0. 00 100.00 | o
005 | ascrcmopai | 2083.75 | 4089 | 2083.82 | 40.88 0. 00 99.98 | o
006 | gscec it | 208309 40.76 | 2083.22| 40.85 0. 00 100.00 | o
007 | ascremaeiret 1 2080.00| 40.88 | 2080.11 | 40.87 0. 00 99.98 | o
008 | ssvemriiiot | 207185 | 40.85 | 2071.95 | 40.85 0. 00 100.00 | o
)j 'F“ '.’E FThis spalceeﬂir;]tlc;zntkionaliy
&iE: LR V-RA D4R R4 F-R K 0-LR. LFA. LMK, RHEE. AKX,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 . KR B 4 A 51 -

No. Name of Test ltems External short circuit
W HERA s EYHR
Sample No. Sample Status Max. Extemﬁic'l“emp Exalilte Other Event

001 1(,Y(1,C;{Eﬁ\/i\ zl;l;%ged 56. 2 0

002 ICY({Lﬁﬁﬁé\jE;%ged 56.0 0

003 l(‘Y(]“C?rﬁ?lf\i\ :i:iged %6. 1 0

0od 1CYéC§Sﬁ:£§:iged 26. 8 0

005 25(:3?22???3&3@(1 o0 o

006 256?{3%5%?&3@(1 56.3 o

007 25(:32(:1{5?;?5‘}3;%39:1 902 0

di 2503(5:(:&???1;%%(1 56. &
DLUF 2R This space intentionally left

blank

#iz: D-ME4R R-ALE F-R K 0-AMIk. ALK, LKE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% ) WRAAELH | il
No. Name of Test [tems Impact
HohE HaRE HERBR &S Aumg
Sample No. Sample Status Mk, l:xtern/:ilCTemp eratine Other Event
009 LCYC 50% Capes 28.2 0
o11 LCYC 501 Campeity 37.2 0
012 ICYICCYS%%S(&%;THY : 2.6 W
013 lCYi?CYFJ%%S%?Ga?afi ty 23. 1 0
g
014 250%% gb%soc%aga[:ity ol 0
015 250KC 50% Copatsly 23.1 0
016 ZSCi%CYS%%S%%a?a%i ty 32.12 9
Wy L
o1 25C2YSCCY'5((:)%52§;§;§1'W 42,9 o
ey
018 25(;252:“5%%50(;?5& ty B 9
LT 1 This space iILtle;rLkﬁnnally left

ix: D-MEAR F-ALK 0-Aflik. Ak,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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e . RRRE £H | A

No. Name of Test Items Overcharge
R F ok A& FAIH
Sample No. Sample Status Other Event

019 LCYC Pty ahated .

020 ILY({C;{Eﬁ\?\ﬁﬁged ¢

021 LCKC Fulty oharged 0

022 LKL Porly suarged 0

023 J5CYC. Futly aharged 0

024 25C§2C;§ﬁf£$ged e

Hei 25c§gczﬁiﬁjéfﬁjiged ©

A28 zsc&zrgclggﬁyéﬁ;%ged 2
Bl R 21 This space intentionally left blank

Hix: D-ME4R F—RLK O-RMEIR. RAK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 3 AR R B L AR o il FSCEE
No. Name of Test Items Forced discharge
#5455 MRS
Sample No Sample Stat -}I—'ﬂbiﬂﬁ
P ’ P 3 Other Event
1CYC5E4 A
027 ICYC Fully discharged 0
1CYCHE AR HL
028 1EYC Fully discharged 0
1CYCHE AT R H,
029 1CYC Fully discharged 0
1CYC5E 2
030 1CYC Fully discharged 0
1CYC5E2 T ! '
031 1CYC Fully discharged 0
032 1CYCSE4 AU
1CYC Fully discharged 0
033 1CYCHEA i :
3 ICYC Fully discharged 0
. LCYCSE 4T
034 1CYC U145 scharged 0
035 1CYCE A '
1CYC Fully discharged 0
036 1CYCS5E4= i
: 1CYC Fully discharged 0
037 25CYCSEA T AL
' 256CYC Fully d_ischarged 0
25CYCTE2 R \
038 95CYC Fully dusohoresd 0
25CYCHEATR AL ‘
039 25CYC Fully discharged 0
040 25CYCSE 4TI,
26CYC Fully discharged 0
25CYC52 40 I
041 25CYC Fully discharged 0
042 25CYCSEA R HL
25CYC Fully discharged 0
043 25CYCHEA I L
95CYC Fully discharged 0
25CYCHEAIUH
044 25CYC Fully discharged 0
26CYCHE AT
045 950YC Fully discharged 0
- 25CYCHERTOR '
046 95CYC Fully discharged Y

&k D-ARAK F-R K 0-Rfik. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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